MONTEREY BAY AIR RESOURCES DISTRICT

24580 Silver Cloud Court, Monterey, CA 93940

(831) 647-9411, <u>www.mbard.org</u>

## **LEAK RATE OF PRESSURE/VACUUM RELIEF VENT VALVES**

## TP 201.1E

		□ Renewal Testing	Engineering Startup/Evaluation			
	SOURCE	NFORMATION	TEST COMPANY INFORMATION			
Facility Name		Facility Representative Name	Company Name		Re	epresentative Name
Print DBA (if applicable)		Title	Street Address		Signature	
Street Address		Phase I System: Executive Order #:	City	Zip		Phone No.
City	Zip	Phone No.	Date of Test		ICC Ce	ert. No.
District Tes	t Witness:	Permit Number:	-			
<b>Grade</b> (ch	eck one) 🗌 87	□89 □91 □Manifold				
	P/V	/alve Manufacturer:  Model Number:				
Measured 2.00 inch Leak Rate (CFH)		tate (CFH):		🗆 Pass	🗆 Fail	Initial Test
Positi	ive Cracking Pressu	ıre ("w.c.):		🗆 Pass	🗆 Fail	🗆 Initial Test
Measured – 4.00 inch Leak Rate (CFH):				🗆 Pass	🗆 Fail	Initial Test
Negati	ive Cracking Pressu	ıre ("w.c.):		🗆 Pass	🗆 Fail	Initial Test
<b>Grade</b> (ch	eck one) 🛛 87	□89 □91 □Manifold				
	P/V \	/alve Manufacturer:				
		Model Number:				
Measured 2.00 inch Leak Rate (CFH):				$\Box$ Pass	🗆 Fail	🗆 Initial Test
Positive Cracking Pressure ("w.c.):				□ Pass	🗆 Fail	🗆 Initial Test
Measured – 4.00 inch Leak Rate (CFH):				🗆 Pass	🗆 Fail	Initial Test
		ıre ("w.c.):		Pass	🗆 Fail	Initial Test